

The treatment of steroid sensitive nephrotic syndrome

U D Mahamithawa¹

Sri Lanka Journal of Child Health, 2002; **31**: 18-20

(Key words: steroid sensitive nephrotic syndrome, SSNS, treatment)

Introduction

The cause of steroid sensitive nephrotic syndrome (SSNS) remains unknown. Evidence suggests an immunological origin¹. An abnormality in T cell function is also postulated². Several immunosuppressive agents and levamisole, a drug known to alter T cell function have been used in the treatment of this condition.

Prednisolone was first used in the treatment of minimal change nephrotic syndrome (MCNS) in 1956 and is still considered the drug of choice, but a consensus has yet not been reached regarding the best treatment regime for the initial episode³. There have been some recent developments in the search that continues for the best treatment regime that induces a remission, prevents relapses and has minimum side effects.

Definitions

It is important to agree on standard definitions used before discussing the treatment options available.

Steroid sensitive - nephrotic syndrome is considered steroid sensitive (or steroid responsive) if there is response within 4 weeks of commencing a standard course of prednisolone.

Steroid resistant - Failure to respond to standard steroid therapy within 4 weeks.

Response to treatment (Remission) - Disappearance of proteinuria (negative or trace) for 3 consecutive days.

Relapse - Recurrence of proteinuria at ++ or greater for 3 consecutive days, or recurrence of proteinuria at any level with hypoalbumaemia and oedema.

¹ Senior Lecturer in Paediatrics, Faculty of Medicine, University of Colombo.

Frequent relapses - 2 or more relapses occurring within 6 months of completing the initial course of treatment or if 3 or more relapses occur within any 12 month period.

Steroid dependent - Two or more consecutive relapses occurring during steroid treatment or within 2 weeks of stopping treatment.

Steroid therapy of the initial episode

The steroid regime arbitrarily chosen by the International Study of Kidney Diseases in Children (ISKDC) in 1967 is still widely used for the treatment of the first episode of nephrotic syndrome. There is increasing evidence now, to suggest that this regime is not the best.

Studies done over the past 2 decades have demonstrated a significant increase in the number of children in remission in the first 6-24 months of follow up after receiving 3-6 months of prednisolone for the initial episode when compared with children receiving the standard ISKDC regime^{7,9,10}.

ISKDC Regime

60 mg / m² / day - in 2-3 divided doses x 4 weeks and not exceeding 80 mg /day

40 mg / m² / day - given as a single dose for 3 consecutive days out of 7 x 4 weeks

Now modified to



40 mg / m² / 48h - given as a single dose on alternate days x 4 weeks

as it was proven to be more effective than treatment given on consecutive days⁴.

WHAT WE NOW KNOW

- There is yet insufficient data to suggest that other steroid preparations are superior to prednisolone in inducing or maintaining remissions.
- A single morning dose of prednisolone given daily is as effective as divided doses given daily, in inducing a remission⁵.
- A single dose given in the morning has an added advantage of minimizing pituitary adrenal axis suppression.
- The number of relapses occurring in the first 6 months is highly predictive of the subsequent course of the disease⁶.
- The duration of steroid therapy of the first episode of disease has an influence on the subsequent course of the disease^{7,8,9,10}.
- A longer duration of treatment is more important than the total dose of prednisolone in reducing the risk to relapse^{8,11}.

What then is the best initial steroid regime?

A recently concluded meta-analysis of all randomized controlled trials on steroid therapy of nephrotic syndrome has concluded that children in their first episode should be treated for at least 3 months, with an increase in benefit being shown up to 7 months of treatment¹¹.

The steroid regime that appears to be most favoured at present is

60mg/m²/day - given as a single morning dose for 4 weeks



40mg/m²/day - given on alternate days for 4 weeks



Reduction of dose by 25% every month over next 4 months

Treatment of relapses

Prolonged and intensified treatment of a relapse has no influence on the subsequent relapse rate^{4,12}. Therefore the standard treatment of relapses should continue.

The standard relapse treatment is -

60mg/m²/day - given as a single morning dose and not exceeding 80mg/day until response occurs



40mg/m²/48h - given as a single morning dose every other day for 4 weeks.

Relapses are best treated early before the onset of gross oedema. This helps to minimize the risk of complications.

References

1. Schapner H W. The immune system in minimal change nephrotic syndrome. *Paediatr Nephrol* 1989; **3**: 101-10.
2. Shaloup R J. Pathogenesis of lipid nephrosis: a disorder of T-cell function. *Lancet* 1975; **II**: 556-60.
3. Arneil G C. Treatment nephrosis with Prednisolone, *Lancet* 1956; **I**: 409-11.
4. Arbeitsgemeinschaft Für, Pädiatrische Nephrology, Alternate day versus intermittent prednisolone in frequently relapsing nephrotic syndrome. *Lancet* 1979; **I**: 401-3.

5. Ekka B K, Bagga A, Srivastava R N. Single - versus divided dose prednisolone therapy for relapses of nephrotic syndrome. *Paediatr Nephrol* 1997; **1**: 597-9.
6. International Study of Kidney Diseases in Children, Early identification of frequent relapsers among children with MCNS. *J. Paediatr* 1982; **101**: 514-8.
7. Ueda N, Chihara M, Kamaguchi S, Niinomi Y, Nonoda T, Matsumoto J. et al. Intermittent versus long term tapering prednisolone for initial therapy in children with idiopathic nephrotic syndrome. *J. Pediatr.* 1988; **112**: 122-6.
8. Arbeitsgemeinschaft für Pädiatrische Nephrologie, Short versus standard prednisolone therapy for initial treatment of idiopathic nephrotic syndrome in children, *Lancet* 1988; **1**: 380-3.
9. Ksiazek J, Wyszyska T, Short versus long initial prednisolone treatment in steroid sensitive nephrotic syndrome in children. *Acta Paediatrica* 1995; **84**: 889 - 93.
10. Ehrich J H H, Brodehl J, Arbeitsgemeinschaft für Pädiatrische Nephrologie, Long versus standard prednisolone therapy for initial treatment of idiopathic nephrotic syndrome in children, *Eur J. Pediatr* 1993; **152**: 357-61.
11. Elisabeth M, Hodson, John F, Knight, Narelle S. Willis, Jonathan C. Craig, Corticosteroid therapy in nephrotic syndrome: a meta-analysis of randomised controlled trials, *Arch Dis Child* 2000; **83**: 45-50.
12. International study of Kidney Diseases in Children Nephrotic syndrome in children. Randomized trial of comparing 2 prednisolone regimes in steroid responsive patients who relapse early. *J. Pediatr* 1979; **95**: 239-43

